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Company of the products being tested 
 
Name: Nill Building Solutions 

Contact: Lance Nill, Christopher Gray 

 
 

Address: 67 Mariner Drive Southampton, NY 11968 

Phone number: (631) 494 + 6000 

Email: Lance@NillBuildingSolutions.Com, Christopher@NillBuildingSolutions.Com 

 

Statement of Qualification 
 
Atlas Anchor L.L.C. is an expert in the following testing methods: 

+  Anchor pull & shear testing  

o in accordance with ASTM E 488 (for pull only)  

o NYC D.O.B 2016+005,  

+ Rock bolt anchors, grouted/soil temporary/permanent anchors, guy wire anchors, 

and helical anchors 

o In accordance of ASTM D4435+13 for Rock anchors 

o In accordance with state DOT specific standards with grouted/soil 

temporary/permanent anchors (completed projects include NYS DOT) 

+ Roof anchor, balcony, guard rail and fall protection systems which are specific to 

each project and under the guidance of P.E. 

Nicholas Barona was a regional sales manager with DeWalt from 2014 to 2016 & ITW 

Commercial Construction from 2016 to 2021. He has worked in NYC since 2015 and is an 

expert in concrete anchoring in 19
th
 to 20

th
 century construction and historical buildings. 

His expert experience involves the following concrete types: cinder+crete, ash+crete, 

hollow terra+cotta brick, high psi concrete with river rock aggregate from the 19
th

 and 20
th
 

century, CMU block, brick, masonry and modern concrete of various PSI’s. Atlas Anchor 

L.L.C. was formed in 2018 to service the NYC construction and engineering market in all 

aspects of post installed anchoring. Nicholas Barona has completed over 3,000 pull tests 

under various applications and conditions. Atlas Anchor L.L.C.’s equipment is serviced 

and calibrated per industry standards.  

 

Certifications 
 

• Hilti Adhesive Anchor Installer Certification Program 

• DEWALT Adhesive Anchor training program 
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New York Licensed Professional Engineer             
 
Name: Anatoli Chigrinuk 
Phone number: (631) 356 - 3420 
Email: AlmaxLLC@Gmail.Com 
State of License: New York 
License Number: 082910 
Qualification: Licensed Professional Engineer  
 
Background  
 
On Wednesday 01/28/22 Atlas Anchor LLC performed pull & shear testing at Nill Building 
Solutions on various Nill Building Solutions products. Follow up testing was done on the NB3C2 
products on 3/31/23. Three concrete slabs that each had visible cracks throughout their slabs 
(cracked concrete) were used during testing: the first one was labeled sample ID “Drive wall” 
and had a compressive strength of 1742 (Used for testing NB3C2 products on 3/31/23). The 
second was named sample ID “Shop” had 1,140 PSI compressive strength. Concrete core 
samples were taken from both of these slabs and concrete compression tests were done by 
Metallurgical Engineering Services in Richardson, TX. The lab report is at the end of this report. 
The third was a slab poured 28 days prior to the testing on 01/28/22 had an unknown 
compressive strenghth. The following concrete products tested and installed with the 
corresponding anchors were (Refer to the manufacturers’ catalog for the listed herein products 
design applications and description): 
 

● NB3C1 ½” x 1 ¾” concrete thread– Patent pending  
● NB5 standoff & Marksmen Thundermate anchor ½” X 3 ½” lg. – Patent pending  
● NB1C 5”X 5” flange fastened with Confast ¼” x 2 ¾” lg. concrete screw (CSFS14234) – Patented  
● NB1A2 5”X5 flange with threaded post fastened with Confast ¼” x 2 ¾” lg. concrete screw 

(CSFS14234) – Patent pending  
● NB3C ½” x 1 ¾” concrete thread – Patent pending  
● NB3C2 ¾” X 4” lg. flush mount anchor flange – Patent pending  

 
Pull Test Procedure 

1. Fasten Nill attachment  
2. Connect machine 
3. Increase load every minute 
4. Check anchor for movement  
5. Hold for one minute. 
6. Take photo of gauge and attachment  
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Products 

 

Figure 1 
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Figure 2 



5 
Atlas Anchor L.L.C. – 9531 SW 6th Ct Pembroke Pines, FL 33025 – (347) 537 - 9994 – 

Info@AtlasAnchorTesting.Com 

 

 

Figure 3 



6 
Atlas Anchor L.L.C. – 9531 SW 6th Ct Pembroke Pines, FL 33025 – (347) 537 - 9994 – 

Info@AtlasAnchorTesting.Com 

 

 

Figure 4 
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Figure 5 
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Figure 6 
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Figure 7 Thundermate submittal 
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Tension/Pull Testing 

1.   
a. Product: NB3C ½” x 1 ¾” concrete thread – Patent pending  (Refer to figure 4) 
b. Result: At 4,225 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
c. Installed at “Shop” ID concrete slab of 1,140 psi compressive strength (see report 

page 34 and 35)  

 



11 
Atlas Anchor L.L.C. – 9531 SW 6th Ct Pembroke Pines, FL 33025 – (347) 537 - 9994 – 

Info@AtlasAnchorTesting.Com 

 

 

2.   

d. Product: NB3C ½” x 1 ¾” concrete thread – Patent pending  (Refer to figure 4) 
e. Result: At 4,125 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
f. Installed at “Shop” ID concrete slab of 1,140 psi compressive strength (see report 

page 34 and 35)  
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3.   

g. Product: NB3C ½” x 1 ¾” concrete thread – Patent pending  (Refer to figure 4) 
h. Result: At 4,025 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
i. Installed at “Shop” ID concrete slab of 1,140 psi compressive strength (see report 

page 34 and 35)  
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4.   
j. Product: NB3C1 ½” x 1 ¾” concrete thread – Patent pending  (Refer to figure 1) 
k. Result: At 4,000 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
l. Installed at “Shop” ID concrete slab of 1,140 psi compressive strength (see report 

page 34 and 35)   
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5.   

m. Product: NB3C2 3/4” X 4” flush mount anchor flange – Patent pending  (Refer to figure 5) 
n. Result: At 11,050 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
o. Installed at “Drive wall” ID concrete slab of 1,742 psi compressive strength (see 

report page 34 and 35)   
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6.  

p. Product: NB3C2 3/4” X 4” flush mount anchor flange – Patent pending  (Refer to figure 5) 
q. Result: At 11,000 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
r. Installed at “Drive wall” ID concrete slab of 1,742 psi compressive strength (see 

report page 34 and 35)   

i.  
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7.  
s. Product: NB3C2 3/4” X 4” flush mount anchor flange – Patent pending  (Refer to figure 5) 
t. Result: At 10,975 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
u. Installed at “Drive wall” ID concrete slab of 1,742 psi compressive strength (see 

report page 34 and 35)   
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8.  

v. Product: NB1A2 5”x5” flange with threaded post fastened with Comfast 1/4”x2 3/4” lg. 
– Patent pending  (Refer to figure 3) 

w. Result: At 2,225 pounds the attachment did not show any signs of movement or 
dislodging after being held for one minute. 

x. Installed at concrete slab of unknown compressive strength  
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9.  

y. Product: NB1A2 5”x5” flange with threaded post fastened with Comfast 1/4”x2 3/4” lg. 
– Patent pending  (Refer to figure 3) 

z. Result: At 2,275 pounds the attachment did not show any signs of movement or 
dislodging after being held for one minute. 

aa. Installed at concrete slab of unknown compressive strength  
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10.  

bb. Product: NB1A2 5”x5” flange with threaded post fastened with Comfast 1/4”x2 3/4” lg. 
– Patent pending  (Refer to figure 3) 

cc. Result: At 2,000 pounds the attachment did not show any signs of movement or 
dislodging after being held for one minute. 

dd. Installed at concrete slab of unknown compressive strength  
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11.  

 

ee. Product: NB1C 5”x5” flange fastened with Comfast 1/4”x2 3/4” lg.  concrete screw 
(CSFS14234)– Patent pending  (Refer to figure 2) 

ff. Result: At 5,150 pounds the attachment did not show any signs of movement or 
dislodging after being held for one minute. 

gg. Installed at concrete slab of unknown compressive strength  
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12.  

hh. Product: NB1C 5”x5” flange fastened with Comfast 1/4”x2 3/4” lg.  concrete screw 
(CSFS14234)– Patent pending  (Refer to figure 2) 

ii. Result: At 5,725 pounds the attachment did not show any signs of movement or 
dislodging after being held for one minute. 

jj. Installed at concrete slab of unknown compressive strength  
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13.  

kk. Product: NB5 standoff with Marksmen Thundermate anchor 1/2” x 3 1/2” lg.– Patent 
pending  (Refer to figure 6) 

ll. Result: At 3,250 pounds the attachment did not show any signs of movement or 
dislodging after being held for one minute. 

mm. Installed at concrete slab of unknown compressive strength  
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14.  

nn. Product: NB5 standoff with Marksmen Thundermate anchor 1/2” x 3 1/2” lg.– Patent 
pending  (Refer to figure 6) 

oo. Result: At 2,375 pounds the attachment did not show any signs of movement or 
dislodging after being held for one minute. 

pp. Installed at concrete slab of unknown compressive strength  
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Shear testing 
 

15.  

a. Product: NB3C ½” x 1 ¾” concrete thread – Patent pending (refer to figure 4) 
b. Result: At 4,000 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
c. Installed at “Shop” ID concrete slab of 1,140 psi compressive strength (see report 

page 34 and 35)  

i.  
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16.  
a. Product: NB3C ½” x 1 ¾” concrete thread – Patent pending (refer to figure 4) 
b. Result: At 4,050 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
c. Installed at “Shop” ID concrete slab of 1,140 psi compressive strength (see report 

page 34 and 35)  
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17.  
a. Product: NB3C1 ½” x 1 ¾” concrete thread – Patent pending (refer to figure 1) 
b. Result: At 4,050 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
c. Installed at “Shop” ID concrete slab of 1,140 psi compressive strength (see report 

page 34 and 35)  
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18.  
a. Product: NB3C1 ½” x 1 ¾” concrete thread – Patent pending (refer to figure 1) 
b. Result: At 4,000 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
c. Installed at “Shop” ID concrete slab of 1,140 psi compressive strength (see report 

page 34 and 35)  
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19.  

a. Product: NB3C1 ½” x 1 ¾” concrete thread – Patent pending (refer to figure 1) 
b. Result: At 4,025 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
c. Installed at “Shop” ID concrete slab of 1,140 psi compressive strength (see report 

page 34 and 35)  

 



29 
Atlas Anchor L.L.C. – 9531 SW 6th Ct Pembroke Pines, FL 33025 – (347) 537 - 9994 – 

Info@AtlasAnchorTesting.Com 

 
 
 

20.  

a. Product: NB3C2 ¾” X 4” lg. flush mount anchor flange -Patent pending  (refer to figure 5) 
b. Result: At 7,950 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
c. Installed at “Drive wall” ID concrete slab of 1,742 psi compressive strength (see 

report page 34 and 35)   
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21.  

a. Product: NB3C2 ¾” X 4” lg. flush mount anchor flange -Patent pending  (refer to figure 5) 
b. Result: At 7,650 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
c. Installed at “Drive wall” ID concrete slab of 1,742 psi compressive strength (see 

report page 34 and 35)   
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22.  

a. Product: NB3C2 ¾” X 4” lg. flush mount anchor flange -Patent pending  (refer to figure 5) 
b. Result: At 7,775 pounds the attachment did not show any signs of movement or 

dislodging after being held for one minute. 
c. Installed at “Drive wall” ID concrete slab of 1,742 psi compressive strength (see 

report page 34 and 35)   
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Figure 1 Calibration report for testing on 01/28/22 
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Figure 2 Calibration report from testing done on 3/31/23 (NB3C2) 
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Figure 3 PSI report from Metallurgical Engineering 
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Figure 4 PSI report from Metallurgical Engineering 


